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TEST REPORT

Equipment under Test : TV Stick, Smart TV Stick
Model /Type : HBR6303M
Listed Models : HBR6303M-M1, HBR6303M-F0, HBR6303M-F1, HBR6303M-F2,

HBR6303M-F3, HBR6303M-F4, HBR6303M-F5, HBR6303M-F6,
HBR6303M-F7, HBR6303M-F8, HBR6303M-F9,

Applicant : Hisense Broadband Multimedia Technologies Co.,Ltd

Address : No.218 Qianwangang Road, Economy & Technology Development
Zone, Qingdao, China

Manufacturer : Hisense Broadband Multimedia Technologies Co.,Ltd

Address : No.218 Qianwangang Road, Economy & Technology Development
Zone, Qingdao, China

Test Result: PASS

The test report merely corresponds to the test sample.

It is not permitted to copy extracts of these test result without the written permission of the test laboratory.
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Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:cta@cta-test.cn Web:http://www.cta-test.cn
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1. General Information about EUT

1.1. General Remarks

Date of receipt of test sample Sep. 22, 2024
Testing commenced on Sep. 22, 2024
Testing concluded on Sep. 27, 2024

1.2. Product Description

Product Name:

TV Stick, Smart TV Stick

Model/Typereferen

HBR6303M

Power supply:

DC 12.0V From external circuit

Adapter
information:

Model: JYSY015A-1201000E
Input: AC 100-240V 50/60Hz 0.5A
Output: DC 12.0V 1.0A 12.0W

testing sample ID:

CTA240925007-1# (Engineer sample)
CTA240925007-2# (Normal sample)

Hardware version: | 901

Software version: | 1007

WIFI

WLAN Supported 802.11 a/n/ac/ax

Modulation Type

IEEE 802.11a: OFDM(64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11n HT20: OFDM (64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11n HT40: OFDM (64QAM, 16QAM, QPSK, BPSK)

|EEE 802.11ac VHT20: OFDM (64QAM, 16QAM, QPSK, BPSK)

|EEE 802.11ac VHT40: OFDM (64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11ac VHT80: OFDM (64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11ac VHT160: OFDM (64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11ax HE20: OFDMA (64QAM, 16QAM, 256QAM, 1024QAM, QPSK, BPSK)
|EEE 802.11ax HE40: OFDMA (64QAM, 16QAM, 256QAM, 1024QAM, QPSK, BPSK)
IEEE 802.11ax HE80: OFDMA (64QAM, 16QAM, 256QAM, 1024QAM, QPSK, BPSK)
|EEE 802.11ax HE160: OFDMA (64QAM, 16QAM, 256QAM, 1024QAM, QPSK, BPSK)

Operation
frequency

IIEEE 802.11a:5180--5320MHz,5500-5700MHz,5745-5825MHz

IEEE 802.11n HT20: 5180--5320MHz,5500-5700MHz,5745-5825MHz
IEEE 802.11n HT40: 5190-5310MHz,5510-5670MHz,5755-5795MHz
IEEE 802.11ac/ax20: 5180--5320MHz,5500-5700MHz,5745-5825MHz

Shenzhen CTA Testing Technology Co., Ltd.

Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China

Tel:+86-755 2322 5875

E-mail:cta@cta-test.cn Web:http://www.cta-test.cn
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IEEE 802.11ac/ax40: 5190-5310MHz,5510-5670MHz,5755-5795MHz
IEEE 802.11ac/ax80:5210MHz,5290MHz,5530MHz,5775MHz
IEEE 802.11ac/ax160: 5250MHz, 5570MHz

This device was functioned as a
XMaster

Function: _ . .
[ _]Slave device with radar detection
[ ]Slave device without radar detection
TPC X] No [] Yes
Antenna type: External antenna
Antenna gain: 5.13 dBi for Ant 1 and 5.04 dBi for Ant2 and 5.06 dBi for Ant3
Note:

(1) For a more detailed features description, please refer to the manufacturer’s specifications or
the User’s Manual.

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:cta@cta-test.cn Web:http://www.cta-test.cn
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1.3. Test Facility
The test facility is recognized, certified, or accredited by the following organizations:

FCC-Registration No.: 517856 Designation Number: CN1318
Shenzhen CTA Testing Technology Co., Ltd. has been listed on the US Federal

Communications Commission list of test facilities recognized to perform electromagnetic
emissions measurements.

A2LA-Lab Cert. No.: 6534.01

Shenzhen CTA Testing Technology Co., Ltd. has been listed by American Association for
Laboratory Accreditation to perform electromagnetic emission measurement.

ISED#: 27890 CAB identifier: CN0127

Shenzhen CTA Testing Technology Co., Ltd. has been listed by Innovation, Science and
Economic Development Canada to perform electromagnetic emission measurement.

The 3m-Semi anechoic test site fulfils CISPR 16-1-4 according to ANSI C63.10 and CISPR
16-1-4:2010.

2. Support Equipment

Equipment Information

Name Model SIN Manufacturer ® Used“

/ / / / /

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:cta@cta-test.cn Web:http://www.cta-test.cn
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3. Test Equipment
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Calibration Calibration
Test Equipment Manufacturer Model No. Equipment No.

Date Due Date
LISN R&S ENV216 CTA-308 2024/08/03 | 2025/08/02
LISN R&S ENV216 CTA-314 2024/08/03 | 2025/08/02
EMI Test Receiver | R&S ESPI CTA-307 2024/08/03 | 2025/08/02
EMI Test Receiver | R&S ESCI CTA-306 2024/08/03 | 2025/08/02
Spectrum Analyzer | Agilent N9020A CTA-301 2024/08/03 | 2025/08/02
Spectrum Analyzer | R&S FSU CTA-337 2024/08/03 | 2025/08/02
Spectrum Analyzer R&S FSV40 CTA-368 2024/08/03 2025/08/02
Vector Signal Agilent N5182A CTA-305 2024/08/03 | 2025/08/02
generator
Analog Signal R&S SMLO3 CTA-304 2024/08/03 | 2025/08/02
Generator
WIDEBAND RADIO
COMMUNICATION | CMW500 R&S CTA-302 2024/08/03 | 2025/08/02
TESTER
yegperature and Chigo ZG-7020 CTA-326 2024/08/03 | 2025/08/02
humidity meter
Ulra-Broadband | gopparzbeck | VULB9163 CTA-310 2023/10/17 | 2024/10/16
Antenna
Horn Antenna Schwarzbeck BBHA 9120D CTA-309 2023/10/13 | 2024/10/12
Loop Antenna Zhinan ZN30900C CTA-311 2023/10/17 | 2024/10/16
Horn Antenna g‘:\'}‘/‘gﬁg“angwe' OBH100400 CTA-336 2023/10/17 | 2024/10/16
Amplifier Schwarzbeck BBV 9745 CTA-312 2024/08/03 2025/08/02
Amplifier Taiwan chengyi | EMC051845B CTA-313 2024/08/03 | 2025/08/02
Directional coupler | NARDA 4226-10 CTA-303 2024/08/03 | 2025/08/02
High-Pass Filter XingBo XBLBQ-GTA18 CTA-402 2024/08/03 2025/08/02
High-Pass Filter XingBo XBLBQ-GTA27 CTA-403 2024/08/03 2025/08/02
Q:rt]‘l’(mated filter Tonscend JS0806-F CTA-404 2024/08/03 | 2025/08/02
Power Sensor Agilent U2021XA CTA-405 2024/08/03 | 2025/08/02
Amplifier Schwarzbeck BBV9719 CTA-406 2024/08/03 2025/08/02

Tel:+86-755 2322 5875

Shenzhen CTA Testing Technology Co., Ltd.
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4. Summary of Test Results

Clause Test Parameter Remarks Pass/Fail
§ 15.407 DFS Detection Threshold Required Pass
§ 15.407 Channel Availability Check Time Required Pass
§ 15.407 Channel Move Time Required Pass
§ 15.407 Channel Closing Transmission Time Required Pass
§ 15.407 Non- Occupancy Period Required Pass
§ 15.407 Statistical Performance Check Required Pass
§ 15.407 U-NII Detection Bandwidth Required Pass
Test Mode
Device operating in master mode.
Master with injection at the Master. (Radar Test Waveforms are injected into the Master)

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:cta@cta-test.cn Web:http://www.cta-test.cn
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5. U-NII DFS Rule Requirements
5.1 Applicability of DFS requirements

The manufacturer shall state whether the UUT is capable of operating as a Master and/or a
Client. If the UUT is capable of operating in more than one operating mode then each operating
mode shall be tested separately. See tables 1 and 2 for the applicability of DFS requirements for

each of the operational modes.

Page 10 of 69

Table 1: Applicability of DFS requirements prior to use a channel

Operational Mode

Requirement [IClient el
XMaster without radar _
. radar detection
detection
Non-Occupancy Period Yes Not required Yes
DFS Detection Threshold Yes Not required Yes
Channel Availability Check Yes Not required Not required
Time
U-NII Detection Bandwidth Yes Not required Yes

Table 2: Applicability of DFS requirements during normal operation

Operational Mode

Requirement [IClient el
XIMaster without radar _
) radar detection
detection
DFS Detection Threshold Yes Not required Yes
Channel Closing Transmission
_ Yes Yes Yes
Time

Channel Move Time Yes Yes Yes
U-NII Detection Bandwidth Yes Not required Yes

Shenzhen CTA Testing Technology Co., Ltd.

Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
E-mail:cta@cta-test.cn

Tel:+86-755 2322 5875

Web:http://www.cta-test.cn
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Additional requirements for XIMaster Device or _ _
. . , , , _ [ |Client without
devices with multiple bandwidth Client with Radar i
) Detection
modes Detection
Detection Bandwidth and Statistical All BW modes must be Not required
Performance Check tested

Channel Move Time and Channel | Test using widest BW mode | Test using widest BW mode

Closing Transmission Time available available

All other tests Any single BW mode Not required

Note: Frequencies selected for statistical performance check (section 7.8.4) should include
several frequencies within the radar detection bandwidth and frequencies near the edge of

the radar detection bandwidth. For 802.11 devices it is suggested to select frequencies in

each of the bonded 20MHz channels and the channel center frequency.

5.2Test Limits and Radar Signal Parameters

Table 5: DFS Detection Thresholds for Master Devices and Client Devices with Radar Detection.

. : Value
Maximum Transmit Power
(See Notes 1 and 2)
EIRP= 200 milliwatt -64 dBm
EIRP < 200 milliwatt and
_ -62 dBm
Power pectral density < 10 dBm/MHz
EIRP < 200 milliwatt that do not meet the power

_ _ -64 dBm

spectral density requirement

Note 1: This is the level at the input of the receiver assuming a O dBi receive antenna.

Note 2: Throughout these test procedures an additional 1 dB has been added to the amplitude of
the test transmission waveforms to account for variations in measurement equipment. This will
ensure that the test signal is at or above the detection threshold level to trigger a DFS response.
Note3: E.I.R.P is based on the highest antenna gain. For MIMO devices refer to KDB Publication
662911 DO1.

Calibration:

For a detection threshold level of -62dBm and the max antenna gain is 5.04dBi required
detection threshold is -56.96dBm=( -62+5.04)dBm.

To meet the stringent requirement, the DFS test used the detection threshold level of -62dBm.
Note: EIRP < 200 milliwatt and Power pectral density < 10 dBm/MHz in this report, so detection
threshold level is -62dBm.

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:cta@cta-test.cn Web:http://www.cta-test.cn
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Table 6: DFS Response Requirement Values

Parameter Value

Non-occupancy period Minimum 30 minutes

Channel Availability Check Time | 60 seconds
Channel Move Time 10 seconds See Note 1.
200 milliseconds + an aggregate of 60

Channel Closing Transmission . o .
milliseconds over remaining 10 second period.

See Notes 1 and 2.
Minimum 100% of the UNII
99% transmission power bandwidth. See Note 3.

Time

U-NII Detection Bandwidth

Note 1: Channel Move Time and the Channel Closing Transmission Time should be performed with

Radar Type 0. The measurement timing begins at the end of the Radar Type 0 burst.

Note 2: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the
beginning of the Channel Move Time plus any additional intermittent control signals required to facilitate
a Channel move (an aggregate of 60 milliseconds) during the remainder of the 10 second period.

The aggregate duration of control signals will not count quiet periods in between transmissions.

Note 3: During the U-NII Detection Bandwidth detection test, radar type 0 should be used. For each
frequency step the minimum percentage of detection is 90 percent. Measurements are performed with no

data traffic.

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:cta@cta-test.cn Web:http://www.cta-test.cn
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Step intervals of 0.1 microsecond for Pulse Width, 1 microsecond for PRI, 1 MHz for chirp width and 1 for

PARAMETERS OF DFS TEST SIGNALS
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the number of pulses will be utilized for the random determination of specific test waveforms.

Table 7: Short Pulse Radar Test Waveforms.

Radar Pulse PRI Number of Pulses Minimum Minimum
Type Width (usec) Percentage of [ Number
(usec) Successtul of
Detection Trials
0 1 1428 18 See Note | See Note
1
1 1 Test A: 15 unique 1 60% 30
PRI values ‘ 360 ] '
randomly selected | Roundup
from the list of 23 (19.10°
PRI values in PRI
Table 5a S
Test B: 15 unique
PRI values
randomly selected
within the range
of 518-3066 psec,
with a minimum
increment of 1
usec, excluding
PRI values
selected in Test A
2 1-5 150-230 23-29 60% 30
3 6-10 200-500 16-18 60% 30
4 11-20 200-500 12-16 60% 30
Aggregate (Radar Types 1-4) 80% 120
Note 1: Short Pulse Radar Type 0 should be used for the detection bandwidth test, channel move
time, and channel closing time tests.

A minimum of 30 unique waveforms are required for each of the Short Pulse Radar Types 2
through 4. If more than 30 waveforms are used for Short Pulse Radar Types 2 through 4, then
each additional waveform must also be unique and not repeated from the previous waveforms. If
more than 30 waveforms are used for Short Pulse Radar Type 1, then each additional waveform
is generated with Test B and must also be unique and not repeated from the previous waveforms
in Tests A or B.

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:cta@cta-test.cn Web:http://www.cta-test.cn
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Table 7a: Pulse Repetition Intervals Values for Test A.

Pulse Repetition Pulse Repetition Frequency Pulse Repetition

Frequency {Pulses Per Second) Interval

Number {Microseconds)
1 1930.5 518
2 1858.7 538
3 1792.1 5358
1 1730.1 578
5 16722 598
6 1618.1 618
7 1567 .4 638
8 1519.8 638
9 1474 9 678
10 1432.7 698
11 1392 8 718
12 1355 738
13 13193 758
14 1285.3 778
15 12531 798
16 12225 B18
17 11933 838
18 1165.6 858
19 1139 878
20 1113.6 EO8
21 1089.3 918
22 1066.1 938
23 3262 3066

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:cta@cta-test.cn Web:http://www.cta-test.cn
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Table 8: Long Pulse Radar Test Waveform

Radar Pulse Churp PRI Number Number Minimum Minimum
Type Width Width (usec) | of Pulses | of Bursts | Percentage of | MNumber of
(usec) (MHz) per Burst Successful Tnals
Detection
5 S50-100 5-20 1000- 1-3 8-20 0% 30
2000

The parameters for this waveform are randomly chosen (The center frequency for each of the 30
trials of the Bin 5 radar shall be randomly selected within 80% of the Occupied Bandwidth.)
Thirty unique waveforms are required for the Long Pulse Radar Type waveforms. If more than 30
waveforms are used for the Long Pulse Radar Type waveforms, then each additional waveform
must also be unique and not repeated from the previous waveforms.

Table 9: Frequency Hopping Radar Test Waveform

) Minimum o
Pulse Chirp Number of Minimum
Radar _ _ PRI Number of | Percentage of
Width Width Pulses per Number of
Type (usec) Bursts Successful )
(usec) | (MH2z) Burst _ Trials
Detection
6 1 333 9 0.333 300 70% 30

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:cta@cta-test.cn Web:http://www.cta-test.cn
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6. Calibration of Radar Waveform

6.1 Test Procedure

1.

A 50 ohm load is connected in place of the spectrum analyzer, and the spectrum analyzer is
connected in place of the master device and the signal generator is set to CW mode. The
amplitude of the signal generator is adjusted to yield a level of -62dBm as measured on the
spectrum analyzer.

Without changing any of the instrument settings, the spectrum analyzer is reconnected to the
Common port of the Spectrum Analyzer Combiner/Divider. Measure the amplitude and
calculate the difference from —62dBm. Adjust the Reference Level Offset of the spectrum
analyzer to this difference.

The spectrum analyzer displays the level of the signal generator as received at the antenna
ports of the Master Device. The interference detection threshold may be varied from the
calibrated value of —-62dBm and the spectrum analyzer will still indicate the level as received
by the Master Device.

Set the signal generator to produce a radar waveform, trigger a burst manually and measure
the level on the spectrum analyzer. Readjust the amplitude of the signal generator as
required so that the peak level of the waveform is at a displayed level equal to the required or
desired interference detection threshold. Separate signal generator amplitude settings are
determined as required for each radar type.

‘ Antenna Fort RF Connections to Test Instrument Setup |

T ]

Slave
Master Device Device
Controller and Server, Host Computer,
with MPEG file with MPEG Player and Codec

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:cta@cta-test.cn Web:http://www.cta-test.cn
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6.2 Conducted Calibration Test Setup

Radar Test KO
Signal Generator 4-Way —J—[—O Master
Dokt Splitter/ o
'Q Combiner
_LO Spectrum
2-Way 2-Way Analyzer
Spiitter/ i Spiitier/ {with 10 dB internal
Combiner Combiner Aftenuation)
o O
uuTt -
(C]Iem) 50 ohm Load

6.3 Deviation from Test Standard

No Deviation
6.4 Radar Waveform Calibration Result

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:cta@cta-test.cn Web:http://www.cta-test.cn
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Test Mode Frequency[dBm] Radar Type Result Limit[dBm] Verdict
TypeO -62.07 -62.00 PASS
Typel -62.07 -62.00 PASS
Type2 -62.17 -62.00 PASS
5260 Type3 -62.33 -62.00 PASS
Typed -62.47 -62.00 PASS
Type5 -62.24 -62.00 PASS
11A Typeb6 -62.06 -62.00 PASS
TypeO -62.25 -62.00 PASS
Typel -62.09 -62.00 PASS
Type2 -62.09 -62.00 PASS
5500 Type3 -62.01 -62.00 PASS
Type4d -62.08 -62.00 PASS
Type5 -62.26 -62.00 PASS
Type6 -62.28 -62.00 PASS
Type0 -62.38 -62.00 PASS
Typel -62.40 -62.00 PASS
Type2 -62.46 -62.00 PASS
5270 Type3 -62.25 -62.00 PASS
Typed -62.14 -62.00 PASS
Type5 -62.26 -62.00 PASS
Typeb6 -62.12 -62.00 PASS
11N40 TypeO -62.36 -62.00 PASS
Typel -62.27 -62.00 PASS
Type2 -62.12 -62.00 PASS
5510 Type3 -62.29 -62.00 PASS
Type4d -62.07 -62.00 PASS
Type5 -62.13 -62.00 PASS
Typeb6 -62.35 -62.00 PASS
TypeO -62.07 -62.00 PASS
Typel -62.48 -62.00 PASS
Type2 -62.28 -62.00 PASS
5290 Type3 -62.34 -62.00 PASS
Type4d -62.23 -62.00 PASS
Typeb -62.33 -62.00 PASS
Type6 -62.48 -62.00 PASS
L1AC80 TypeO -62.40 -62.00 PASS
Typel -62.07 -62.00 PASS
Type2 -62.21 -62.00 PASS
5530 Type3 -62.10 -62.00 PASS
Typed -62.03 -62.00 PASS
Type5 -62.05 -62.00 PASS
Typeb -62.37 -62.00 PASS
TypeO -62.21 -62.00 PASS
Typel -62.15 -62.00 PASS
Type2 -62.32 -62.00 PASS
5250 Type3 -62.16 -62.00 PASS
Typed -62.47 -62.00 PASS
Type5 -62.20 -62.00 PASS
Type6 -62.42 -62.00 PASS
11AX160 Type0 62.03 262.00 PASS
Typel -62.25 -62.00 PASS
Type2 -62.06 -62.00 PASS
5570 Type3 -62.40 -62.00 PASS
Type4 -62.47 -62.00 PASS
Type5 -62.48 -62.00 PASS
Type6 -62.33 -62.00 PASS

Shenzhen CTA Testing Technology Co., Ltd.
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Radar Signal 1

) Pulse Number of Waveform Length
Trial ID Radar Type . PRI (us)
Width (us) Pulses (us)
0 Type 1 1 938 57 53466
1 Type 1 1 698 76 53048
2 Type 1 1 618 86 53148
3 Type 1 1 538 99 53262
4 Type 1 1 878 61 53558
5 Type 1 1 3066 18 55188
6 Type 1 1 638 83 52954
7 Type 1 1 918 58 53244
8 Type 1 1 838 63 52794
9 Type 1 1 858 62 53196
10 Type 1 1 798 67 53466
11 Type 1 1 718 74 53132
12 Type 1 1 578 92 53176
13 Type 1 1 598 89 53222
14 Type 1 1 558 95 53010
15 Type 1 1 2536 21 53256
16 Type 1 1 966 55 53130
17 Type 1 1 827 64 52928
18 Type 1 1 2501 22 55022
19 Type 1 1 2595 21 54495
20 Type 1 1 1114 48 53472
21 Type 1 1 1302 41 53382
22 Type 1 1 3045 18 54810
23 Type 1 1 1624 33 53592
24 Type 1 1 2878 19 54682
25 Type 1 1 1027 52 53404
26 Type 1 1 2485 22 54670
27 Type 1 1 1600 33 52800
28 Type 1 1 1172 46 53912
29 Type 1 1 1177 45 52965

Shenzhen CTA Testing Technology Co., Ltd.
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Radar Signal 2

) Pulse Number of Waveform Length
Trial ID Radar Type . PRI (us)

Width (us) Pulses (us)
0 Type 2 3.2 179 26 4654
1 Type 2 1.1 207 23 4761
2 Type 2 2.1 230 24 5520
3 Type 2 4.8 200 29 5800
4 Type 2 3.9 214 28 5992
5 Type 2 2.9 222 26 5772
6 Type 2 3.2 204 26 5304
7 Type 2 2.5 192 25 4800
8 Type 2 3.1 164 26 4264
9 Type 2 1.2 156 23 3588
10 Type 2 3.9 210 27 5670
11 Type 2 4.6 201 29 5829
12 Type 2 3.2 162 26 4212
13 Type 2 2.2 197 25 4925
14 Type 2 4.5 163 29 4727
15 Type 2 203 26 5278
16 Type 2 168 29 4872
17 Type 2 2.4 217 25 5425
18 Type 2 2.9 191 26 4966
19 Type 2 2.3 166 25 4150
20 Type 2 3.7 150 27 4050
21 Type 2 2.2 176 25 4400
22 Type 2 4.9 195 29 5655
23 Type 2 2.9 202 26 5252
24 Type 2 2.5 178 25 4450
25 Type 2 11 206 23 4738
26 Type 2 3.8 155 27 4185
27 Type 2 4.7 157 29 4553
28 Type 2 2.4 224 25 5600
29 Type 2 4.2 159 28 4452
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Radar Signal 3
Waveform
Trial ID Radar Type -Pulse PRI (us) Number of Length
Width (us) Pulses

(us)
0 Type 3 8.2 355 17 6035
1 Type 3 6.1 487 16 7792
2 Type 3 7.1 344 16 5504
3 Type 3 9.8 288 18 5184
4 Type 3 8.9 230 18 4140
5 Type 3 7.9 432 17 7344
6 Type 3 8.2 207 17 3519
7 Type 3 7.5 443 17 7531
8 Type 3 8.1 439 17 7463
9 Type 3 6.2 223 16 3568
10 Type 3 8.9 208 18 3744
11 Type 3 9.6 463 18 8334
12 Type 3 8.2 441 17 7497
13 Type 3 7.2 323 16 5168
14 Type 3 9.5 297 18 5346
15 Type 3 8 412 17 7004
16 Type 3 10 324 18 5832
17 Type 3 7.4 271 17 4607
18 Type 3 7.9 349 17 5933
19 Type 3 7.3 409 16 6544
20 Type 3 8.7 373 18 6714
21 Type 3 7.2 254 16 4064
22 Type 3 9.9 274 18 4932
23 Type 3 7.9 278 17 4726
24 Type 3 7.5 317 17 5389
25 Type 3 6.1 260 16 4160
26 Type 3 8.8 211 18 3798
27 Type 3 9.7 272 18 4896
28 Type 3 7.4 264 17 4488
29 Type 3 9.2 284 18 5112
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Radar Signal 4
Waveform
Trial ID Radar Type -Pulse PRI (us) Number of Length
Width (us) Pulses

(us)
0 Type 4 16 355 14 4970
1 Type 4 11.3 487 12 5844
2 Type 4 135 344 13 4472
3 Type 4 19.4 288 16 4608
4 Type 4 17.5 230 15 3450
5 Type 4 15.3 432 14 6048
6 Type 4 15.9 207 14 2898
7 Type 4 14.3 443 13 5759
8 Type 4 15.8 439 14 6146
9 Type 4 11.5 223 12 2676
10 Type 4 17.4 208 15 3120
11 Type 4 19 463 16 7408
12 Type 4 16 441 14 6174
13 Type 4 13.8 323 13 4199
14 Type 4 18.9 297 16 4752
15 Type 4 15.5 412 14 5768
16 Type 4 19.9 324 16 5184
17 Type 4 14.1 271 13 3523
18 Type 4 15.2 349 14 4886
19 Type 4 13.8 409 13 5317
20 Type 4 17.1 373 15 5595
21 Type 4 13.8 254 13 3302
22 Type 4 19.8 274 16 4384
23 Type 4 15.3 278 14 3892
24 Type 4 14.5 317 13 4121
25 Type 4 11.3 260 12 3120
26 Type 4 17.3 211 15 3165
27 Type 4 19.2 272 16 4352
28 Type 4 14.2 264 13 3432
29 Type 4 18.2 284 15 4260

Tel:+86-755 2322 5875

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China

E-mail:cta@cta-test.cn

Web:http://www.cta-test.cn




Report No.: CTA24092500703

Page 42 of 69

Radar Signal 5
) Number of , Waveform Length
Trial ID Radar Type Burst Period (s)

Bursts (s)
0 Type 5 15 0.8 12
1 Type 5 8 15 12
2 Type 5 11 1.0909091 12
3 Type 5 20 0.6 12
4 Type 5 17 0.7058824 12
5 Type 5 14 0.8571429 12
6 Type 5 15 0.8 12
7 Type 5 12 1 12
8 Type 5 14 0.8571429 12
9 Type 5 8 15 12
10 Type 5 17 0.7058824 12
11 Type 5 19 0.6315789 12
12 Type 5 15 0.8 12
13 Type 5 12 1 12
14 Type 5 19 0.6315789 12
15 Type 5 14 0.8571429 12
16 Type 5 20 0.6 12
17 Type 5 12 1 12
18 Type 5 14 0.8571429 12
19 Type 5 12 1 12
20 Type 5 16 0.75 12
21 Type 5 12 1 12
22 Type 5 20 0.6 12
23 Type 5 14 0.8571429 12
24 Type 5 13 0.9230769 12
25 Type 5 8 15 12
26 Type 5 17 0.7058824 12
27 Type 5 19 0.6315789 12
28 Type 5 12 1 12
29 Type 5 18 0.6666667 12
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Radar Signal 6

Pulse Pulses | Hopping Hopping Sequence Visible
Trial ID Radar Width PRI per Rate Length Frequency
Type (us)
(us) Hop (kHz) (ms) Number
0 Type 6 1 333.3 9 0.3333 300 32
1 Type 6 1 333.3 9 0.3333 300 27
2 Type 6 1 333.3 9 0.3333 300 25
3 Type 6 1 333.3 9 0.3333 300 33
4 Type 6 1 333.3 9 0.3333 300 37
5 Type 6 1 333.3 9 0.3333 300 30
6 Type 6 1 333.3 9 0.3333 300 33
7 Type 6 1 333.3 9 0.3333 300 27
8 Type 6 1 333.3 9 0.3333 300 33
9 Type 6 1 333.3 9 0.3333 300 30
10 Type 6 1 333.3 9 0.3333 300 37
11 Type 6 1 333.3 9 0.3333 300 36
12 Type 6 1 333.3 9 0.3333 300 38
13 Type 6 1 333.3 9 0.3333 300 35
14 Type 6 1 333.3 9 0.3333 300 28
15 Type 6 1 333.3 9 0.3333 300 37
16 Type 6 1 333.3 9 0.3333 300 35
17 Type 6 1 333.3 9 0.3333 300 37
18 Type 6 1 333.3 9 0.3333 300 27
19 Type 6 1 333.3 9 0.3333 300 34
20 Type 6 1 333.3 9 0.3333 300 35
21 Type 6 1 333.3 9 0.3333 300 37
22 Type 6 1 333.3 9 0.3333 300 41
23 Type 6 1 333.3 9 0.3333 300 36
24 Type 6 1 333.3 9 0.3333 300 29
25 Type 6 1 333.3 9 0.3333 300 32
26 Type 6 1 333.3 9 0.3333 300 30
27 Type 6 1 333.3 9 0.3333 300 31
28 Type 6 1 333.3 9 0.3333 300 31
29 Type 6 1 333.3 9 0.3333 300 40
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7. U-NIlI DFS Testing

7.1 Test Procedure

1. Master device and client device are set up by conduction method as the following
configuration.
2. The client device is connected to notebook and to access a IP address on wireless
connection with the master device.
3. Then the master device is connected to another notebook to access a IP address.
4. Finally, let the two IP addresses run traffic with each other through the Run flow software
“Lan test” to reach 17% channel loading as below:

7.2 Test Setup

CPLOTER
Yocler Master Step [
PC - Sipmal ARennaior SFLITIEE MAETER
(roneralon —|_
THAL) Card
Tzgger
SPLITTER | SPLITTER |
DAL Cand
Trigpér J_ EPLITTER [
|| Sl Siep T
Spectinm i tienmirion SFLITTER SLAVE
Analyzer j & SPLITTER| |
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7.3Channel Loading
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Test Mode | Frequency[MHz] Result Limit [%] Verdict
5250 26.24 17 PASS
11AX160
5570 20.46 17 PASS

Channel Loading

Level [dBm]

—Power

T T T T T T T T T T
0 5 10 15 0 % kil kil 4 4 il i &0 [ 0 7 L] &% %0

Time [ms]

11AX160-5250

Channel Loading

Level [dBm]

T T T T T T T T T T
0 5 10 15 2 5 Kl kil 4 4 50 i
Time [ms]

11AX160-5570
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8. Testing Results

8.1 Conducted Output Power&E.I.R.P and PSD
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Power Power Power ANT ANT ANT EIRP EIRP EIRP

Test Freq
Antl Ant2 Ant3 Gain Gain Gain [dBm] [dBm] | [dBm]

Mode (MHz)
[dBm] [dBm] [dBm] Antl Ant2 Ant3 Antl Ant2 Ant3
5260 13.06 12.38 13.12 5.13 5.04 5.06 18.19 17.42 | 18.18
5300 12.86 12.54 12.84 5.13 5.04 5.06 17.99 17.58 17.9
5320 13.21 13.07 13.3 5.13 5.04 5.06 18.34 18.11 | 18.36
oA 5500 12.12 12.22 12.26 5.13 5.04 5.06 17.25 17.26 | 17.32
5580 11.43 11.21 11.86 5.13 5.04 5.06 16.56 16.25 | 16.92
5700 11.44 11.18 11.81 5.13 5.04 5.06 16.57 16.22 | 16.87
5260 12.02 11.41 11.9 5.13 5.04 5.06 17.15 16.45 | 16.96
5300 11.93 11.58 12.2 5.13 5.04 5.06 17.06 16.62 | 17.26
11N20sSI 5320 12.31 12.18 12.36 5.13 5.04 5.06 17.44 17.22 | 17.42
SO 5500 13.21 12.15 12.22 5.13 5.04 5.06 18.34 17.19 | 17.28
5580 11.96 11.19 11.49 5.13 5.04 5.06 17.09 16.23 | 16.55
5700 11.65 11.36 11.48 5.13 5.04 5.06 16.78 16.4 | 16.54
5270 12.69 12.06 12.07 5.13 5.04 5.06 17.82 17.1 17.13
5310 125 12.4 12.36 5.13 5.04 5.06 17.63 17.44 | 17.42

11N40SI
5510 12.73 12.68 12.69 5.13 5.04 5.06 17.86 17.72 | 17.75
50 5550 12.03 11.93 12.18 5.13 5.04 5.06 17.16 16.97 | 17.24
5670 11.78 11.98 12.02 5.13 5.04 5.06 16.91 17.02 | 17.08
5260 12.02 11.47 11.46 5.13 5.04 5.06 17.15 16.51 | 16.52
5300 11.97 12.2 12.2 5.13 5.04 5.06 17.1 17.24 | 17.26
11AC20 5320 12.36 12.85 12.82 5.13 5.04 5.06 17.49 17.89 | 17.88
SISO 5500 12.38 12.1 12.25 5.13 5.04 5.06 17.51 17.14 | 17.31
5580 11.35 11.16 11.36 5.13 5.04 5.06 16.48 16.2 16.42
5700 11.31 11.4 12.14 5.13 5.04 5.06 16.44 16.44 17.2
5270 12.75 12.56 12.25 5.13 5.04 5.06 17.88 17.6 17.31
5310 12.76 12.5 12.61 5.13 5.04 5.06 17.89 17.54 | 17.67
11AC40

5510 12.7 12.66 12.82 5.13 5.04 5.06 17.83 17.7 17.88
~ 5550 12.31 12.1 12.05 5.13 5.04 5.06 17.44 17.14 | 17.11
5670 11.75 11.58 11.58 5.13 5.04 5.06 16.88 16.62 | 16.64
11AC80 5290 12.52 12.79 12.5 5.13 5.04 5.06 17.65 17.83 | 17.56
SISO 5530 12.21 11.84 11.79 5.13 5.04 5.06 17.34 16.88 | 16.85
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5250_UNII
8.06 7.64 7.99 5.13 5.04 5.06 13.19 12.68 | 13.05
-1
11AC160
5250_UNII
SISO 9.58 9.82 10.08 5.13 5.04 5.06 14.71 14.86 | 15.14
-2A
5570 9.29 9.11 10.03 5.13 5.04 5.06 14.42 14.15 | 15.09
5260 12.32 12.04 11.76 5.13 5.04 5.06 17.45 17.08 | 16.82
5300 12.21 11.91 12.11 5.13 5.04 5.06 17.34 16.95 | 17.17
11AX20S 5320 1255 12.43 12.61 5.13 5.04 5.06 17.68 17.47 | 17.67
ISO 5500 12.35 12.29 12.44 5.13 5.04 5.06 17.48 17.33 | 175
5580 11.57 11.5 11.64 5.13 5.04 5.06 16.7 1654 | 16.7
5700 11.55 11.72 11.63 5.13 5.04 5.06 16.68 16.76 | 16.69
5270 12.76 12.31 12.81 5.13 5.04 5.06 17.89 17.35 | 17.87
5310 12.94 12.72 12.43 5.13 5.04 5.06 18.07 17.76 | 17.49
11AX40S
5510 12.24 11.92 11.69 5.13 5.04 5.06 17.37 16.96 | 16.75
ISO
5550 11.62 11.29 11.15 5.13 5.04 5.06 16.75 16.33 | 16.21
5670 11.85 12.18 12.12 5.13 5.04 5.06 16.98 17.22 | 17.18
11AX80S 5290 12.52 12.79 125 5.13 5.04 5.06 17.65 17.83 | 17.56
ISO 5530 12.08 12.09 12.12 5.13 5.04 5.06 17.21 17.13 | 17.18
5250_UNII
6.91 5.59 6.34 5.13 5.04 5.06 12.04 10.63 | 11.4
1
11AX160
5250_UNII
SISO 8.33 7.58 8.35 5.13 5.04 5.06 13.46 12.62 | 13.41
2A
5570 7.48 7.3 7.61 5.13 5.04 5.06 12.61 12.34 | 12.67
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PSD PSD PSD ANT ANT ANT EIRP EIRP | EIRP
Test Freq
Antl Ant2 Ant3 Gain Gain Gain [dBm] [dBm] | [dBm]
Mode (MHz)
[dBm] [dBm] [dBm] Antl Ant2 Ant3 Antl Ant2 Ant3
5260 2.61 1.87 2.52 5.13 5.04 5.06 5.22 3.74 5.04
5300 251 2.09 2.27 5.13 5.04 5.06 5.02 4.18 4.54
5320 2.84 2.55 2.88 5.13 5.04 5.06 5.68 5.1 5.76
11A
5500 1.74 1.62 1.8 5.13 5.04 5.06 3.48 3.24 3.6
5580 1.03 0.71 1.49 5.13 5.04 5.06 2.06 1.42 2.98
5700 0.86 0.5 11 5.13 5.04 5.06 1.72 1 2.2
5260 1.39 0.67 1.24 5.13 5.04 5.06 2.78 1.34 2.48
5300 11 0.81 1.33 5.13 5.04 5.06 2.2 1.62 2.66
11N20SI 5320 1.62 1.55 1.6 5.13 5.04 5.06 3.24 3.1 3.2
SO 5500 2.42 1.42 1.6 5.13 5.04 5.06 4.84 2.84 3.2
5580 1.04 0.38 0.82 5.13 5.04 5.06 2.08 0.76 1.64
5700 0.84 0.67 0.64 5.13 5.04 5.06 1.68 1.34 1.28
5270 -0.07 -0.86 -0.83 5.13 5.04 5.06 -0.14 -1.72 | -1.66
5310 -0.22 -0.66 -0.58 5.13 5.04 5.06 -0.44 -1.32 | -1.16
11N40SI
5510 -0.2 -0.45 -0.35 5.13 5.04 5.06 -0.4 -0.9 -0.7
SO
5550 -0.97 -1.09 -0.9 5.13 5.04 5.06 -1.94 -2.18 -1.8
5670 -1.53 -1.3 -1.34 5.13 5.04 5.06 -3.06 -2.6 -2.68
5260 1.32 0.86 141 5.13 5.04 5.06 2.64 1.72 2.82
5300 1.29 1.55 1.55 5.13 5.04 5.06 2.58 3.1 3.1
11AC20 5320 1.87 2.24 2.7 5.13 5.04 5.06 3.74 4.48 5.4
SISO 5500 1.6 1.44 1.56 5.13 5.04 5.06 3.2 2.88 3.12
5580 0.68 0.46 0.75 5.13 5.04 5.06 1.36 0.92 15
5700 0.55 0.51 1.34 5.13 5.04 5.06 1.1 1.02 2.68
5270 -0.18 -0.19 -0.84 5.13 5.04 5.06 -0.36 -0.38 | -1.68
5310 -0.34 -0.22 -0.43 5.13 5.04 5.06 -0.68 -0.44 | -0.86
11AC40
5510 -0.31 -0.1 -0.23 5.13 5.04 5.06 -0.62 -0.2 -0.46
SISO
5550 -0.54 -0.87 -0.82 5.13 5.04 5.06 -1.08 -1.74 | -1.64
5670 -1.41 -1.55 -1.42 5.13 5.04 5.06 -2.82 -3.1 -2.84
11AC80 5290 -3.12 -2.96 -3.5 5.13 5.04 5.06 -6.24 -5.92 -7
SISO 5530 -3.62 -4.14 -4.38 5.13 5.04 5.06 -7.24 -8.28 | -8.76
5250_UNII
-6.18 -5.99 -5.83 5.13 5.04 5.06
11AC160 -1 -12.36 -11.98 | -11.66
SISO 5250_UNII
-6.17 -5.64 -5.9 5.13 5.04 5.06
-2A -12.34 -11.28 | -11.8
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5570 -8.29 -8.14 -7.54 5.13 5.04 5.06 -16.58 | -16.28 | -15.08
5260 1.33 1.38 0.87 5.13 5.04 5.06 2.66 2.76 | 1.74
5300 1.22 0.9 1.19 5.13 5.04 5.06 2.44 1.8 | 2.38
11AX20S 5320 1.64 1.54 1.73 5.13 5.04 5.06 3.28 3.08 | 3.46
ISO 5500 1.51 1.48 1.4 5.13 5.04 5.06 3.02 296 | 28
5580 0.68 0.64 0.78 5.13 5.04 5.06 1.36 1.28 | 1.56
5700 0.46 0.9 0.36 5.13 5.04 5.06 0.92 1.8 | 072
5270 -0.27 -0.53 -0.27 5.13 5.04 5.06 -0.54 -1.06 | -0.54
5310 -0.37 -0.5 -0.53 5.13 5.04 5.06 -0.74 -1 -1.06
11AX40S
5510 -0.92 -1.22 -1.38 5.13 5.04 5.06 -1.84 244 | -2.76
ISO
5550 -1.76 -1.81 -1.93 5.13 5.04 5.06 -3.52 -3.62 | -3.86
5670 -1.34 -1.08 -0.82 5.13 5.04 5.06 -2.68 216 | -1.64
11AX80S 5290 -2.66 -3.15 -3.1 5.13 5.04 5.06 -5.32 63 | -6.2
ISO 5530 -3.76 -4.12 -4.11 5.13 5.04 5.06 -7.52 -8.24 | -8.22
5250_UNII
-7.56 -8.86 -7.92 5.13 5.04 5.06
-1 1512 | -17.72 | -15.84
11AX160
5250_UNII
SISO -6.91 -9.05 -7.78 5.13 5.04 5.06
2A -13.82 | -18.1 | -15.56
5570 9.92 -11.07 | -10.92 5.13 5.04 5.06 -19.84 | -22.14 | -21.84
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8.2 Channel Availability Check Time
If the UUT successfully detected the radar burst, it should be observed as the UUT has no
transmissions occurred until the UUT starts transmitting on another channel.

Test Result
Test Mode Frequency [MHz] Result Verdict
5250 See test Graph PASS
11AX160
5570 See test Graph PASS
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Test Graphs
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Beginning of Channel Availability Check Time
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End of Channel Availability Check Time
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8.3 Statistical Performance check
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Test Mode Frequency [MHz] Radar Type _E;s:s Tli:na:gs Prol(tz;;)lllty Limit (%) Verdict
Typel 27 3 90.00 60 PASS
Type2 27 3 90.00 60 PASS
Type3 26 4 86.67 60 PASS
5250 Type4 26 4 86.67 60 PASS
Type 1-4 --- --- 88.34 80 PASS
Type5 25 5 83.33 80 PASS
Typeb 22 8 73.33 70 PASS
11AX160 Typel 25 5 83.33 60 PASS
Type2 25 5 83.33 60 PASS
Type3 27 3 90.00 60 PASS
5570 Type4 24 6 80.00 60 PASS
Type 1-4 84.17 80 PASS
Type5 26 4 86.67 80 PASS
Type6 26 4 86.67 70 PASS
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g Detection
Test Mode F“[a,\‘}‘fzqcy Radar Type T|r||3a| Pulse width(us) | PRI(ps) Pug‘jfsfer (L \'\% o:
Typel 0 1.0 938.0 57 1
Typel 1 1.0 698.0 76 1
Typel 2 1.0 618.0 86 1
Typel 3 1.0 538.0 99 0
Typel 4 1.0 878.0 61 1
Typel 5 1.0 3066.0 18 1
Typel 6 1.0 638.0 83 1
Typel 7 1.0 918.0 58 1
Typel 8 1.0 838.0 63 1
Typel 9 1.0 858.0 62 1
Typel 10 1.0 798.0 67 1
Typel 11 1.0 718.0 74 1
Typel 12 1.0 578.0 92 1
Typel 13 1.0 598.0 89 1
Typel 14 1.0 558.0 95 0
Typel 15 1.0 2536.0 21 1
Typel 16 1.0 966.0 55 1
Typel 17 1.0 827.0 64 1
Typel 18 1.0 2501.0 22 1
Typel 19 1.0 2595.0 21 1
Typel 20 1.0 1114.0 48 0
Typel 21 1.0 1302.0 41 1
Typel 22 1.0 3045.0 18 1
Typel 23 1.0 1624.0 33 1
Typel 24 1.0 2878.0 19 1
Typel 25 1.0 1027.0 52 1
Typel 26 1.0 2485.0 22 1
Typel 27 1.0 1600.0 33 1
Typel 28 1.0 1172.0 46 1
Typel 29 1.0 1177.0 45 1
Type2 0 3.2 179.0 26 1
11Ax160 5250 Type2 1 11 207.0 23 1
Type2 2 2.1 230.0 24 1
Type2 3 4.8 200.0 29 1
Type2 4 3.9 214.0 28 1
Type2 5 2.9 222.0 26 1
Type2 6 3.2 204.0 26 0
Type2 7 25 192.0 25 1
Type2 8 3.1 164.0 26 1
Type2 9 1.2 156.0 23 1
Type2 10 3.9 210.0 27 1
Type2 11 4.6 201.0 29 1
Type2 12 3.2 162.0 26 1
Type2 13 2.2 197.0 25 0
Type2 14 4.5 163.0 29 1
Type2 15 3.0 203.0 26 1
Type2 16 5.0 168.0 29 1
Type2 17 2.4 217.0 25 1
Type2 18 2.9 191.0 26 1
Type2 19 2.3 166.0 25 1
Type2 20 3.7 150.0 27 0
Type2 21 2.2 176.0 25 1
Type2 22 4.9 195.0 29 1
Type2 23 2.9 202.0 26 1
Type2 24 25 178.0 25 1
Type2 25 11 206.0 23 1
Type2 26 3.8 155.0 27 1
Type2 27 4.7 157.0 29 1
Type2 28 2.4 224.0 25 1
Type2 29 4.2 159.0 28 1
Type3 0 8.2 355.0 17 1
Type3 1 6.1 487.0 16 1
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Type3 2 7.1 344.0 16 1
Type3 3 9.8 288.0 18 0
Type3 4 8.9 230.0 18 1
Type3 5 7.9 432.0 17 1
Type3 6 8.2 207.0 17 1
Type3 7 7.5 443.0 17 1
Type3 8 8.1 439.0 17 1
Type3 9 6.2 223.0 16 1
Type3 10 8.9 208.0 18 1
Type3 11 9.6 463.0 18 1
Type3 12 8.2 441.0 17 1
Type3 13 7.2 323.0 16 0
Type3 14 9.5 297.0 18 1
Type3 15 8.0 412.0 17 1
Type3 16 10.0 324.0 18 1
Type3 17 7.4 271.0 17 1
Type3 18 7.9 349.0 17 1
Type3 19 7.3 409.0 16 1
Type3 20 8.7 373.0 18 1
Type3 21 7.2 254.0 16 1
Type3 22 9.9 274.0 18 1
Type3 23 7.9 278.0 17 1
Type3 24 7.5 317.0 17 0
Type3 25 6.1 260.0 16 1
Type3 26 8.8 211.0 18 1
Type3 27 9.7 272.0 18 1
Type3 28 7.4 264.0 17 0
Type3 29 9.2 284.0 18 1
Type4d 0 16.0 355.0 14 1
Type4d 1 11.3 487.0 12 1
Type4d 2 13.5 344.0 13 1
Type4d 3 19.4 288.0 16 1
Type4d 4 17.5 230.0 15 1
Type4d 5 15.3 432.0 14 0
Type4d 6 15.9 207.0 14 1
Type4d 7 14.3 443.0 13 1
Type4 8 15.8 439.0 14 1
Type4 9 115 223.0 12 1
Type4d 10 17.4 208.0 15 1
Type4d 11 19.0 463.0 16 1
Type4 12 16.0 441.0 14 1
Type4 13 13.8 323.0 13 0
Type4d 14 18.9 297.0 16 1
Type4d 15 15.5 412.0 14 1
Type4d 16 19.9 324.0 16 0
Type4 17 14.1 271.0 13 1
Type4d 18 15.2 349.0 14 0
Type4d 19 13.8 409.0 13 1
Type4d 20 17.1 373.0 15 1
Type4d 21 13.8 254.0 13 1
Type4d 22 19.8 274.0 16 1
Typed 23 15.3 278.0 14 1
Type4d 24 14.5 317.0 13 1
Type4d 25 11.3 260.0 12 1
Type4d 26 17.3 211.0 15 1
Type4d 27 19.2 272.0 16 1
Type4d 28 14.2 264.0 13 1
Type4d 29 18.2 284.0 15 1
Typel 0 1.0 938.0 57 1
Typel 1 1.0 698.0 76 1
Typel 2 1.0 618.0 86 1
5570 Typel 3 1.0 538.0 99 1
Typel 4 1.0 878.0 61 1
Typel 5 1.0 3066.0 18 0
Typel 6 1.0 638.0 83 1
Typel 7 1.0 918.0 58 1
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Typel 8 1.0 838.0 63 0
Typel 9 1.0 858.0 62 1
Typel 10 1.0 798.0 67 1
Typel 11 1.0 718.0 74 1
Typel 12 1.0 578.0 92 1
Typel 13 1.0 598.0 89 0
Typel 14 1.0 558.0 95 1
Typel 15 1.0 2536.0 21 1
Typel 16 1.0 966.0 55 1
Typel 17 1.0 827.0 64 0
Typel 18 1.0 2501.0 22 1
Typel 19 1.0 2595.0 21 1
Typel 20 1.0 1114.0 48 0
Typel 21 1.0 1302.0 41 1
Typel 22 1.0 3045.0 18 1
Typel 23 1.0 1624.0 33 1
Typel 24 1.0 2878.0 19 1
Typel 25 1.0 1027.0 52 1
Typel 26 1.0 2485.0 22 1
Typel 27 1.0 1600.0 33 1
Typel 28 1.0 1172.0 46 1
Typel 29 1.0 1177.0 45 1
Type2 0 3.2 179.0 26 1
Type2 1 11 207.0 23 1
Type2 2 2.1 230.0 24 1
Type2 3 4.8 200.0 29 1
Type2 4 3.9 214.0 28 0
Type2 5 2.9 222.0 26 1
Type2 6 3.2 204.0 26 1
Type2 7 25 192.0 25 1
Type2 8 3.1 164.0 26 1
Type2 9 1.2 156.0 23 1
Type2 10 3.9 210.0 27 1
Type2 11 4.6 201.0 29 1
Type2 12 3.2 162.0 26 0
Type2 13 2.2 197.0 25 1
Type2 14 4.5 163.0 29 1
Type2 15 3.0 203.0 26 1
Type2 16 5.0 168.0 29 1
Type2 17 2.4 217.0 25 0
Type2 18 2.9 191.0 26 1
Type2 19 23 166.0 25 1
Type2 20 3.7 150.0 27 1
Type2 21 2.2 176.0 25 1
Type2 22 4.9 195.0 29 0
Type2 23 2.9 202.0 26 1
Type2 24 2.5 178.0 25 0
Type2 25 1.1 206.0 23 1
Type2 26 3.8 155.0 27 1
Type2 27 4.7 157.0 29 1
Type2 28 2.4 224.0 25 1
Type2 29 4.2 159.0 28 1
Type3 0 8.2 355.0 17 1
Type3 1 6.1 487.0 16 1
Type3 2 7.1 344.0 16 1
Type3 3 9.8 288.0 18 1
Type3 4 8.9 230.0 18 1
Type3 5 7.9 432.0 17 1
Type3 6 8.2 207.0 17 1
Type3 7 7.5 443.0 17 1
Type3 8 8.1 439.0 17 1
Type3 9 6.2 223.0 16 0
Type3 10 8.9 208.0 18 1
Type3 11 9.6 463.0 18 1
Type3 12 8.2 441.0 17 1
Type3 13 7.2 323.0 16 1
Type3 14 9.5 297.0 18 1
Type3 15 8.0 412.0 17 1
Type3 16 10.0 324.0 18 0
Type3 17 7.4 271.0 17 1
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Type3 18 7.9 349.0 17 1
Type3 19 7.3 409.0 16 1
Type3 20 8.7 373.0 18 1
Type3 21 7.2 254.0 16 1
Type3 22 9.9 274.0 18 1
Type3 23 7.9 278.0 17 1
Type3 24 7.5 317.0 17 0
Type3 25 6.1 260.0 16 1
Type3 26 8.8 211.0 18 1
Type3 27 9.7 272.0 18 1
Type3 28 7.4 264.0 17 1
Type3 29 9.2 284.0 18 1
Type4d 0 16.0 355.0 14 1
Type4d 1 11.3 487.0 12 1
Type4d 2 13.5 344.0 13 1
Type4d 3 19.4 288.0 16 0
Type4d 4 17.5 230.0 15 1
Type4d 5 15.3 432.0 14 1
Type4d 6 15.9 207.0 14 1
Type4 7 14.3 443.0 13 0
Type4d 8 15.8 439.0 14 1
Type4d 9 115 223.0 12 1
Type4 10 174 208.0 15 1
Typed 11 19.0 463.0 16 0
Type4d 12 16.0 441.0 14 1
Type4d 13 13.8 323.0 13 1
Type4 14 18.9 297.0 16 1
Type4 15 155 412.0 14 1
Type4d 16 19.9 324.0 16 0
Type4d 17 14.1 271.0 13 1
Type4 18 15.2 349.0 14 1
Typed 19 13.8 409.0 13 1
Type4d 20 17.1 373.0 15 1
Type4d 21 13.8 254.0 13 1
Type4 22 19.8 274.0 16 1
Type4 23 15.3 278.0 14 1
Type4d 24 14.5 317.0 13 0
Type4d 25 11.3 260.0 12 1
Type4 26 17.3 211.0 15 1
Type4 27 19.2 272.0 16 1
Type4d 28 14.2 264.0 13 0
Type4d 29 18.2 284.0 15 1
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- Waveform .
Frequenc Trial Number Radar Detection
Vi et [I\C/]IHz] ¢ RERkEy e ID Of Bursts Lr—ig)g)th Frequency (1: Yes; 0: No)

Typebs 0 15 12 5250 1
Type5 1 8 12 5250 1
Type5 2 11 12 5250 1
Typeb5 3 20 12 5250 0
Typebs 4 17 12 5250 1
Type5 5 14 12 5250 1
Type5 6 15 12 5250 1
Typeb5 7 12 12 5250 1
Typebs 8 14 12 5250 0
Type5 9 8 12 5250 1
Type5 10 17 12 5179 1
Typeb5 11 19 12 5180 1
Type5 12 15 12 5178 1
Type5 13 12 12 5176 1
5250 Type5 14 19 12 5180 1
Type5 15 14 12 5177 1
Type5 16 20 12 5180 1
Type5 17 12 12 5176 1
Type5 18 14 12 5177 0
Type5 19 12 12 5176 1
Type5 20 16 12 5322 1
Type5 21 12 12 5324 0
Type5 22 20 12 5320 1
Type5 23 14 12 5323 0
Type5 24 13 12 5323 1
Type5 25 8 12 5326 1
Type5 26 17 12 5321 1
Type5 27 19 12 5320 1
Type5 28 12 12 5324 1
Type5 29 18 12 5321 1
11AX160 Type5 0 15 12 5570 1
Type5 1 8 12 5570 1
Type5 2 11 12 5570 1
Type5 3 20 12 5570 1
Type5 4 17 12 5570 1
Type5 5 14 12 5570 0
Type5 6 15 12 5570 1
Type5 7 12 12 5570 1
Type5 8 14 12 5570 1
Type5 9 8 12 5570 1
Type5 10 17 12 5499 1
Type5 11 19 12 5500 0
Type5 12 15 12 5498 1
Type5 13 12 12 5497 1
5570 Type5 14 19 12 5500 1
Type5 15 14 12 5497 1
Type5 16 20 12 5501 1
Type5 17 12 12 5497 1
Type5 18 14 12 5497 1
Type5 19 12 12 5497 0
Type5 20 16 12 5641 1
Type5 21 12 12 5644 1
Type5 22 20 12 5639 0
Type5 23 14 12 5643 1
Type5 24 13 12 5643 1
Type5 25 8 12 5645 1
Type5 26 17 12 5641 1
Type5 27 19 12 5640 1
Type5 28 12 12 5643 1
Type5 29 18 12 5641 1
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Frequenc Trial Pulse width PRI Pulses Detection
Vel E [l\(jIHz] ¢ REGET TEE ID (us) (us) per Hop (1: Yes; 0: No)

Type6 0 1 333.3 9 1
Typeb6 1 1 333.3 9 1
Type6 2 1 333.3 9 1
Typeb6 3 1 333.3 9 1
Type6 4 1 333.3 9 0
Typeb6 5 1 333.3 9 1
Type6 6 1 333.3 9 1
Typeb6 7 1 333.3 9 1
Type6 8 1 333.3 9 1
Typeb6 9 1 333.3 9 1
Type6 10 1 333.3 9 0
Typeb6 11 1 333.3 9 1
Type6 12 1 333.3 9 0
Typeb6 13 1 333.3 9 1
Typeb 14 1 333.3 9 1
5250 Type6 15 1 333.3 9 1
Type6 16 1 333.3 9 0
Typeb6 17 1 333.3 9 1
Type6 18 1 333.3 9 1
Type6 19 1 333.3 9 0
Type6 20 1 333.3 9 1
Typeb6 21 1 333.3 9 1
Type6 22 1 333.3 9 1
Type6 23 1 333.3 9 0
Typeb 24 1 333.3 9 1
Type6 25 1 333.3 9 0
Type6 26 1 333.3 9 1
Type6 27 1 333.3 9 0
Type6 28 1 333.3 9 1
Type6 29 1 333.3 9 1
11AX160 Type6 0 1 333.3 9 1
Type6 1 1 333.3 9 1
Type6 2 1 333.3 9 1
Type6 3 1 333.3 9 1
Type6 4 1 333.3 9 1
Type6 5 1 333.3 9 0
Type6 6 1 333.3 9 1
Type6 7 1 333.3 9 1
Type6 8 1 333.3 9 1
Type6 9 1 333.3 9 1
Typeb6 10 1 333.3 9 1
Type6 11 1 333.3 9 0
Type6 12 1 333.3 9 1
Type6 13 1 333.3 9 1
Typeb 14 1 333.3 9 1
5570 Type6 15 1 333.3 9 1
Type6 16 1 333.3 9 1
Type6 17 1 333.3 9 1
Type6 18 1 333.3 9 1
Type6 19 1 333.3 9 1
Type6 20 1 333.3 9 1
Type6 21 1 333.3 9 1
Type6 22 1 333.3 9 0
Type6 23 1 333.3 9 1
Type6 24 1 333.3 9 1
Typeb6 25 1 333.3 9 1
Type6 26 1 333.3 9 1
Type6 27 1 333.3 9 1
Type6 28 1 333.3 9 0
Typeb6 29 1 333.3 9 1
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8.4Channel Move Time and Channel Closing Transmission Time
Test Mode Frequency[MHz] CCTT[ms] Limit[ms] CMT[ms] Limit[ms] Verdict
5250 200+50.7 200+60 1173.9 10000 PASS
11AX160
5570 200+41.6 200+60 1046.5 10000 PASS
Channel Shutdown
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i 200005
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8.5Non-occupancy Period

Test Mode Frequency[MHz] Result Limit[s] Verdict

5250 see test graph 21800 PASS

11AX160
5570 see test graph 21800 PASS
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Non-Occupancy Period
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8.6 U-NII Detection Bandwidth

Test Result
Test Detection | 5o | Ratio | Limit :
Mode Frequency[MHz] | FL[MHZz] | FH[MHZ] Bandwidth [MHzZ] [%] [%] Verdict
[MHZz]
11a 5260 5250 5270 20 17.156 116.58 | 2100 | PASS
5500 5490 5510 20 17.460 11455 | 2100 | PASS
1140 5270 5250 5290 40 36.200 | 110.50 | 2100 | PASS
5510 5490 5530 40 36.464 | 109.70 | 2100 | PASS
112080 5290 5250 5330 80 75.664 | 105.73 | 2100 | PASS
5530 5490 5570 80 75.968 | 105.31 | 2100 | PASS
11ax160 5250 5170 5330 160 156.960 | 101.94 | 2100 | PASS
5570 5490 5650 160 156.416 | 102.29 | 2100 | PASS
Note: The test Radar Type 0 was be used.
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Jﬁg Eﬁ% ﬁﬁf Trial 1 | Trial 2 | Trial 3 | Trial 4 | Trial 5 | Trial 6 | Trial 7 | Trial 8 | Trial 9 | Trial 10 ?&f
5249 | 0 0 0 0 0 0 0 0 0 0 0
5250 1 1 1 1 1 1 1 1 1 1 100
5255 1 1 1 1 1 1 1 1 1 1 100
5260 | 5260 1 1 1 1 1 1 1 1 1 1 100
5265 1 1 1 1 1 1 1 1 1 1 100
5270 1 1 1 1 1 1 1 1 1 1 100
HA 5271 | 0 0 0 0 0 0 0 0 0 0 0
5480 | 0 0 0 0 0 0 0 0 0 0 0
5490 1 1 1 1 1 1 1 1 1 1 100
5405 1 1 1 1 1 1 1 1 1 1 100
5500 | 5500 1 1 1 1 1 1 1 1 1 1 100
5505 1 1 1 1 1 1 1 1 1 1 100
5510 1 1 1 1 1 1 1 1 1 1 100
5511 0 0 0 0 0 0 0 0 0 0 0
5249 |0 0 0 0 0 0 0 0 0 0 0
5250 1 1 1 1 1 1 1 1 1 1 100
5255 1 1 1 1 1 1 1 1 1 1 100
5260 1 1 1 1 1 1 1 1 1 1 100
5265 1 1 1 1 1 1 1 1 1 1 100
5270 [ 5270 1 1 1 1 1 1 1 1 1 1 100
5275 1 1 1 1 1 1 1 1 1 1 100
5280 1 1 1 1 1 1 1 1 1 1 100
5285 1 1 1 1 1 1 1 1 1 1 100
5290 1 1 1 1 1 1 1 1 1 1 100
5201 | 0 0 0 0 0 0 0 0 0 0 0
11N40 5489 0 0 0 0 0 0 0 0 0 0 0
5490 1 1 1 1 1 1 1 1 1 1 100
5495 1 1 1 1 1 1 1 1 1 1 100
5500 1 1 1 1 1 1 1 1 1 1 100
5505 1 1 1 1 1 1 1 1 1 1 100
5510 | 5510 1 1 1 1 1 1 1 1 1 1 100
5515 1 1 1 1 1 1 1 1 1 1 100
5520 1 1 1 1 1 1 1 1 1 1 100
5525 1 1 1 1 1 1 1 1 1 1 100
5530 1 1 1 1 1 1 1 1 1 1 100
5531 | 0 0 0 0 0 0 0 0 0 0 0
5249 | 0 0 0 0 0 0 0 0 0 0 0
5250 1 1 1 1 1 1 1 1 1 1 100
5255 1 1 1 1 1 1 1 1 1 1 100
5260 1 1 1 1 1 1 1 1 1 1 100
5265 1 1 1 1 1 1 1 1 1 1 100
5270 1 1 1 1 1 1 1 1 1 1 100
5275 1 1 1 1 1 1 1 1 1 1 100
5280 1 1 1 1 1 1 1 1 1 1 100
5285 1 1 1 1 1 1 1 1 1 1 100
5200 [ 5290 1 1 1 1 1 1 1 1 1 1 100
5205 1 1 1 1 1 1 1 1 1 1 100
5300 1 1 1 1 1 1 1 1 1 1 100
5305 1 1 1 1 1 1 1 1 1 1 100
5310 1 1 1 1 1 1 1 1 1 1 100
5315 1 1 1 1 1 1 1 1 1 1 100
5320 1 1 1 1 1 1 1 1 1 1 100
5325 1 1 1 1 1 1 1 1 1 1 100
5330 1 1 1 1 1 1 1 1 1 1 100
T1AC80 5331 0 0 0 0 0 0 0 0 0 0 0
5489 | 0 0 0 0 0 0 0 0 0 0 0
5490 1 1 1 1 1 1 1 1 1 1 100
5495 1 1 1 1 1 1 1 1 1 1 100
5500 1 1 1 1 1 1 1 1 1 1 100
5505 1 1 1 1 1 1 1 1 1 1 100
5510 1 1 1 1 1 1 1 1 1 1 100
5515 1 1 1 1 1 1 1 1 1 1 100
5520 1 1 1 1 1 1 1 1 1 1 100
5530 | 5525 1 1 1 1 1 1 1 1 1 1 100
5530 1 1 1 1 1 1 1 1 1 1 100
5535 1 1 1 1 1 1 1 1 1 1 100
5540 1 1 1 1 1 1 1 1 1 1 100
5545 1 1 1 1 1 1 1 1 1 1 100
5550 1 1 1 1 1 1 1 1 1 1 100
5555 1 1 1 1 1 1 1 1 1 1 100
5560 1 1 1 1 1 1 1 1 1 1 100
5565 1 1 1 1 1 1 1 1 1 1 100
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5570 | 1 1 1 1 1 1 1 1 1 1 100
5571 | 0 0 0 0 0 0 0 0 0 0 0
5160 | 0 0 0 0 0 0 0 0 0 0 0
5170 | 1 1 1 1 1 1 1 1 1 1 100
5175 | 1 1 1 1 1 1 1 1 1 1 100
5180 | 1 1 1 1 1 1 1 1 1 1 100
5185 | 1 1 1 1 1 1 1 1 1 1 100
5100 | 1 1 1 1 1 1 1 1 1 1 100
5105 | 1 1 1 1 1 1 1 1 1 1 100
5200 | 1 1 1 1 1 1 1 1 1 1 100
5205 | 1 1 1 1 1 1 1 1 1 1 100
5210 | 1 1 1 1 1 1 1 1 1 1 100
5215 | 1 1 1 1 1 1 1 1 1 1 100
5200 | 1 1 1 1 1 1 1 1 1 1 100
5205 | 1 1 1 1 1 1 1 1 1 1 100
5230 | 1 1 1 1 1 1 1 1 1 1 100
5235 | 1 1 1 1 1 1 1 1 1 1 100
5240 | 1 1 1 1 1 1 1 1 1 1 100
5245 | 1 1 1 1 1 1 1 1 1 1 100

5250 [ 5250 | 1 1 1 1 1 1 1 1 1 1 100
5255 | 1 1 1 1 1 1 1 1 1 1 100
5260 | 1 1 1 1 1 1 1 1 1 1 100
5265 | 1 1 1 1 1 1 1 1 1 1 100
5270 | 1 1 1 1 1 1 1 1 1 1 100
5275 | 1 1 1 1 1 1 1 1 1 1 100
5280 | 1 1 1 1 1 1 1 1 1 1 100
5285 | 1 1 1 1 1 1 1 1 1 1 100
5200 | 1 1 1 1 1 1 1 1 1 1 100
5205 | 1 1 1 1 1 1 1 1 1 1 100
5300 | 1 1 1 1 1 1 1 1 1 1 100
5305 | 1 1 1 1 1 1 1 1 1 1 100
5310 | 1 1 1 1 1 1 1 1 1 1 100
5315 | 1 1 1 1 1 1 1 1 1 1 100
5320 | 1 1 1 1 1 1 1 1 1 1 100
5325 | 1 1 1 1 1 1 1 1 1 1 100
5330 | 1 1 1 1 1 1 1 1 1 1 100
5331 | 0 0 0 0 0 0 0 0 0 0 0

11AX160 5489 0 0 0 0 0 0 0 0 0 0 0
5490 | 1 1 1 1 1 1 1 1 1 1 100
5405 | 1 1 1 1 1 1 1 1 1 1 100
5500 | 1 1 1 1 1 1 1 1 1 1 100
5505 | 1 1 1 1 1 1 1 1 1 1 100
5510 | 1 1 1 1 1 1 1 1 1 1 100
5515 | 1 1 1 1 1 1 1 1 1 1 100
5520 | 1 1 1 1 1 1 1 1 1 1 100
5505 | 1 1 1 1 1 1 1 1 1 1 100
5530 | 1 1 1 1 1 1 1 1 1 1 100
5535 | 1 1 1 1 1 1 1 1 1 1 100
5540 | 1 1 1 1 1 1 1 1 1 1 100
5545 | 1 1 1 1 1 1 1 1 1 1 100
5550 | 1 1 1 1 1 1 1 1 1 1 100
5555 | 1 1 1 1 1 1 1 1 1 1 100
5560 | 1 1 1 1 1 1 1 1 1 1 100
5565 | 1 1 1 1 1 1 1 1 1 1 100

5570 [ 5570 | 1 1 1 1 1 1 1 1 1 1 100
5575 | 1 1 1 1 1 1 1 1 1 1 100
5580 | 1 1 1 1 1 1 1 1 1 1 100
5585 | 1 1 1 1 1 1 1 1 1 1 100
5500 | 1 1 1 1 1 1 1 1 1 1 100
5505 | 1 1 1 1 1 1 1 1 1 1 100
5600 | 1 1 1 1 1 1 1 1 1 1 100
5605 | 1 1 1 1 1 1 1 1 1 1 100
5610 | 1 1 1 1 1 1 1 1 1 1 100
5615 | 1 1 1 1 1 1 1 1 1 1 100
5620 | 1 1 1 1 1 1 1 1 1 1 100
5625 | 1 1 1 1 1 1 1 1 1 1 100
5630 | 1 1 1 1 1 1 1 1 1 1 100
5635 | 1 1 1 1 1 1 1 1 1 1 100
5640 | 1 1 1 1 1 1 1 1 1 1 100
5645 | 1 1 1 1 1 1 1 1 1 1 100
5650 | 1 1 1 1 1 1 1 1 1 1 100
5651 | 0 0 0 0 0 0 0 0 0 0 0
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